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(Note) (1) Ceq: {CE=C+Mn/6+Cr/5+V/S+Mo/5+NI/15+Cu/15) () Gauge tengthi00'mm (3} Yield Ratio = YP/TS
j' C A A N WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. ¢ ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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